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Stabilité des solutions
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PVC 0,2 MUT/ml 5°C 14 G 13
.
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Penicillin G potassium

N e 354
W 4{1 Amikacin sulfate ’
Penicillin G potassium : 0.1 MUI/ml ‘
% en?c1 in G potassium . m 185
Amiodarone hydrochloride : 4 mg/ml
Penicillin G potassium : 0.1 MUI/ml
% en?m in G potassium . m ’ 185
Amiodarone hydrochloride : 4 mg/ml
.; g ,. _. Penicillin. G potassium 4154
Bleomycin sulfate
Penicillin G potassium : 0.1 MUI/ml
% enicillin G potassium m ’ 3808
Ceftolozane / tazobactam : 10/5 mg/ml
Penicillin G potassium : 0.1 MUI/ml ‘
% enicillin G potassium m 3828
Ceftolozane / tazobactam : 10/5 mg/ml
§:§ ; é Penicillin G potassi
77 | Penicillin I?o assium . 3596
Chlorpromazine hydrochloride
Penicillin G potassium : 0.0024 MUI/ml
% ?nlCl' 1.n po assmm. m ’ 1201
Cimetidine hydrochloride : 1.2 & 5 mg/ml
Penicillin G potassium : 0.0024 MUI/ml ‘
% ?nlCl' 1.n po assmm. m 1201
Cimetidine hydrochloride : 1.2 & 5 mg/ml
gzg E E Penicillin G potassi
) e.:n101 in 'po assium 3529
Ciprofloxacin lactate
. Penicillin G potassium
;é; é: __ ) 3580
. Cytarabine
Penicillin G potassium : 0.1 MUI/ml ‘
% e.:n1.01 in G po ass1u1T1 m 198
Diltiazem hydrochloride : 5 mg/ml
Penicillin G potassium : 1 MUI/ml ‘
% e?m.m in G po ass1urT1 m 198
Diltiazem hydrochloride : 1 & 5 mg/ml
Penicillin G potassium : 0.05 MUI/ml ‘
% enici 1'n potassium m 1315
Enalaprilate : 0.05 mg/ml
§:§ ; é Penicillin G potassi
7 | Penicillin .po ass1u‘m 3674
Erythromycin lactobionate
Penicillin G potassium : 0,05 MUI/ml
% enicillin G po assu.lm m ’ 184
Esmolol hydrochloride : 10 mg/ml
Penicillin G potassium : 0.1 MUI/ml ‘
% enicillin G potassium m 496
Fluconazole : 2 mg/ml
Penicillin G potassium : 0.1 MUI/ml
% enicillin p.o assium m Q 7
Foscarnet sodium : 24 mg/ml
% Penicillin G potassium : 0.1 MUI/ml ’ 4055
Fosfomycin : 30 mg/ml
% Penicillin G potassium : 0.1 MUI/ml ‘ 4055
Fosfomycin : 30 mg/ml
. Penicillin G potassium
% . 3643
Gentamicin sulfate
Penicillin G potassium
:;;Ié: __ 3520
Gentamicin sulfate
Penicillin G potassium : 0.04 MUI/ml
\% CIIICI. in 'po assium m Q 317
Heparin sodium : 50 Ul/ml
Penicillin G potassium : 0.1 MUI/ml
% enicillin G potassium ‘ m ’ 405
Hydromorphone hydrochloride : 0.2 mg/ml
Penicillin G potassium : 0.1 MUI/ml ‘
% enicillin p.o assium m 3829
Isavuconazonium sulfate : 1.5 mg/ml
[ﬁg] '_. __ Penicillin G potassium : 0.1 MUI/ml ’ 3829

Isavuconazonium sulfate : 1.5 mg/ml
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Penicillin G potassium : 0.012 MUI/ml

. Q 1035
Metronidazole : 5 mg/ml
Penicillin G potassium : 0.2 MUI/ml Q 631
Metronidazole : 5 mg/ml
Penicillin G potassium : 0.05 MUI/ml ’ 1490
Nicardipine hydrochloride : 0.1 mg/ml
Penicillin G potassium : 0.025 MUI/ml % 1055
Penicillin G potassium 5046
Metaraminol
Penicillin G potassium : 0.0004 MUI/ml % 4445
Penicillin G potassium 3540
Heparin sodium
Penicillin G potassium : 0.05 MUI/ml ’ 186
Labetalol hydrochloride : 1 mg/ml
Penicillin G potassium ’ 630
Magnesium sulfate : 10 & 20 mg/ml
Penicillin G potassium : 0.1 MUI/ml ’ 1047
Magnesium sulfate : 16.67 >> 100 mg/ml
Penicillin G potassium 3504
Metronidazole
Penicillin G potassium : 0.1 MUI/ml ’ 405
Morphine sulfate : 1 mg/ml
Penicillin G potassium : 0.05 MUI/ml A 1490
Nicardipine hydrochloride : 0.1 mg/ml
Penicillin G potassium : 0.1 MUI/ml ’ 405
Pethidine hydrochloride : 10 mg/ml
Penicillin G potassium A 5085
Penicillin G potassium : 0.1 MUI/ml A 4145
Plazomicin sulfate : 24 mg/ml
Penicillin G potassium ’ 730
Potassium chloride : 40 mEq/1
Penicillin G potassium RL 730
Potassium chloride : 40 mEq/1
Penicillin G potassium A 730
Potassium chloride : 40 mEq/1
[\7 Penicillin G potassium : 0,1 MUI/ml A 4801
Sulbactam/durlobactam : 15/15 mg/ml
[\7 Penicillin G potassium : 0,1 MUI/ml A 4801
Sulbactam/durlobactam : 15/15 mg/ml
[\7 Penicillin G potassium : 0,1 MUI/ml A 479
Tacrolimus : 1000 pg/ml
= | (97 | Penicillin G potassium : 0.1 MUI/ml
th '}é Tedizolid phosphate : 0.8 mg/ml A 3827
[? Penicillin G potassium : 0.04 MUI/ml Q 317
Theophylline : 4 mg/ml
[R] Penicillin G potassium 5054
. Theophylline
=0 | [f973 | Penicillin G potassium
I}é Trimebutine 3931
@ Penicillin G potassium 3588

Vancomycin hydrochloride
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Q Penicillin G potassium : 0.1 MUI/ml A 371
Verapamil hydrochloride : 2.5 mg/ml

Q Penicillin G potassium : 0.01 MUI/ml ’ 1057
Verapamil hydrochloride : 0.08 mg/ml

a Penicillin G potassium : 0.1 MUI/ml ’ -
Verapamil hydrochloride : 2.5 mg/ml

a Penicillin G potassium : 0.01 MUI/ml A 1057
Verapamil hydrochloride : 0.08 mg/ml

D Voie d’administration
P
JRES

-
A
~

{,_.__,] Bibliographie
Type Source

13 | Revue Stiles ML, Allen LV.

Stability of nafcillin sodium, oxacillin sodium, penicillin G potassium, penicillin G sodium and tobramycin sulfate in
polyvinyl chloride drug reservoirs.

Am J Health-Syst Pharm 1997 ; 54: 1068-1070.

73 | Revue Lor E, Takagi J.

Visual compatibility of foscarnet with other injectable drugs.

Am J Hosp Pharm 1990 ; 47: 157-159.

198 | Revue Gayed AA, Kheshary PR, Hinkle RL.

Visual compatibility of diltiazem injection with various diluents and medications during simulated Y-site injection.
Am J Health-Syst Pharm 1995 ; 52: 516-520.

316 | Revue Veltri M, Lee CKK.

Compatibility of neonatal parenteral nutrient solutions with selected intravenous drugs.

Am J Health-Syst Pharm 1996 ; 53: 2611-2613.

317 | Revue Kershaw BP, Monnier HL., Mason JH.

Visual compatibility of premixed theophylline or heparin with selected drugs for IV administration.

Am J Hosp Pharm 1993 ; 50: 1360-1362.

336 | Revue Forman JK, Lachs JR, Souney PF.

Visual compatibility of acyclovir sodium with commonly used intravenous drugs during simulated Y-site injection.
Am J Hosp Pharm 1987 ; 44: 1408-1409.

371 | Revue Thompson DF, Stiles ML, Allen LV, Tu YH.

Compatibility of verapamil hydrochloride with penicillin admixtures during simulated Y-site injection.

Am J Hosp Pharm 1988 ; 45: 142-145.

384 | Revue Colucci RD, Cobuzzi LE, Halpern NA.

Visual compatibility of esmolol hydrochloride and various injectable drugs during simulated Y-site injection.

Am J Hosp Pharm 1988 ; 45: 630-632.

385 | Revue Benedict MK, Roche VF, Banakar UV, Hilleman DE.

Visual compatibility of amiodarone hydrochloride with various antimicrobial agents during simulated Y-site

injection.
Am J Hosp Pharm 1988 ; 45: 1117-1118.

www.stabilis.org - 18/12/2025 09:30 - Page 4



386

Revue

Colucci RD, Cobuzzi LE, Halpern NA.

Visual compatibility of labetalol hydrochloride injection with various injectable drugs during simulated Y-site
injection.

Am J Hosp Pharm 1988 ; 45: 1357-1358.

405

Revue

Nieves-Cordero AL, Luciw HM, Souney PF.
Compatibility of narcotic analgesic solutions with various antibiotics during simulated Y-site injection.
Am J Hosp Pharm 1985 ; 42: 1108-1109.

479

Revue

Min DI, Brown T, HWang GC.
Visual compatibility of tacrolimus with commonly used drugs during simulated Y-site injection.
Am J Hosp Pharm 1992 ; 49: 2964-2966.

496

Revue

Lor E, Sheybani T, Takagi J.
Visual compatibility of fluconazole with commonly used injectable drugs during simulated Y-site administration.
Am J Hosp Pharm 1991 ; 48: 744-746.

573

Revue

Dinel BA, Ayotte DL, Behme RJ, Black BL, Whitby JL.
Stability of antibiotic admixtures frozen in minibags.
Drug Intell Clin Pharm 1977 ; 11: 542-548.

576

Revue

Holmes CJ, Ausman RK, Walter CW, Kundsin RB.
Activity of antibiotic admixtures subjected to different freeze-thaw treatments.
Drug Intell Clin Pharm 1980 ; 14: 353-357.

630

Revue

Das Gupta V, Stewart KR.
Stability of metronidazole and ten antibiotics when mixed with magnesium sulphate solutions.
J Clin Hosp Pharm 1985 ; 10: 67-72.

631

Revue

Das Gupta V, Stewart KR.

Chemical stabilities of hydrocortisone sodium succinate and several antibiotics when mixed with metronidazole
injection for intravenous infusion.

J Parenter Sci Technol 1985 ; 39: 145-148.

730

Revue

Allen LV, Saul Levinson R, Phisutsinthop D.
Compatibility of various admixtures with secondary additives at Y-injection site of intravenous administration sets.
Am J Hosp Pharm 1977 ; 34: 939-943.

1035

Revue

Bisaillon S, Sarrazin R.

Compatibility of several antibiotics or hydrocortisone when added to metronidazole solution for intravenous
infusion.

J Parenter Sci Technol 1983 ; 37: 129-132.

1047

Revue

Souney PF, Colucci RD, Mariani G, Campbell D.
Compatibility of magnesium sulfate solutions with various antibiotics during simulated Y-site injection.
Am J Hosp Pharm 1984 ; 41: 323-324.

1055

Revue

Faragos S.
Compatibility of antibiotics and other drugs in total parenteral nutrition solutions.
Can J Hosp Pharm 1983 ; 36: 43-52.

1057

Revue

Cutie MR.
Compatibility of verapamil hydrochloride injection with commonly used additives.
Am J Hosp Pharm 1983 ; 40: 1205-1207.

1201

Revue

Yuhas EM, Lofton FT, Rosenberg HA, Mayron D, Baldinus JG.
Cimetidine hydrochloride compatibility III: Room temperature stability in drug admixtures.
Am J Hosp Pharm 1981 ; 38: 1919-1922.

1315

Revue

Halpern NA, Colucci RD, Alicea M, Greenstein R.
Visual compatibility of enalaprilat with commonly used critical care medications during simulated Y-site injection.
Int J Pharm Clin Pharmacol Ther Tox 1989 ; 27: 294-297.

1490

Revue

Halpern NA, Colucci RD, Alicea M, Greenstein R.

The compatibility of nicardipine hydrochloride injection with various ICU medications during simulated Y-site
injection.

Int J Pharm Clin Pharmacol Ther Tox 1989 ; 27: 250-254.

www.stabilis.org - 18/12/2025 09:30 - Page 5




3520

Laboratoire

Cidomycin - Summary of product Chracteristics.
Sanofi 2011

3529

Laboratoire

Ciprofloxacin — Summary of Product Characteristics
Hospira 2013

3540

Laboratoire

Heparin sodium - Summary of Product Characteristics.
Wockhardt 2010

3549

Laboratoire

Amikacine B Braun - Résumé des caractéristiques du produit.
B Braun 2012

3580

Laboratoire

Cytarabine Accord - Résumé des caractéristiques du produit
Accord Healthcare France 2016

3588

Laboratoire

Vancomycine (Vancocin®) - Résumé des caractéristiques du produit
Sandoz 2011

3594

Laboratoire

Metronidazole (Flagyl®) - Summary of Product Characteristics
Zentiva 2013

3596

Laboratoire

Chlorpromazine (Largactil®) - Summary of Product Characteristics
Sanofi 2014

3643

Laboratoire

Gentamicin sulphate (Cidomycin®) - Summary of Product Characteristics
Sanofi 2015

3674

Laboratoire

Erythromycin lactobionate - Summary of Product Characteristics
PanPharma 2016

3827

Poster

Ghazi I.M, Hamada Y, Nicolau D.P.
Compatibility of tedizolid phosphate with selected intravenous drugs via simulated Y-site conditions.
ASHP Midyear 2015

3828

Poster

Thabit A.K, Hamada Y, Nicolau D.P.
Ceftozolane/tazobactam physical compatibility during simulated Y-site administration.
ASHP Midyear 2015

3829

Poster

So W, Kim L, Thabit A.K, Nicolau D.P, Kuti J.L.
Compatibility of isavunazonium sulfate during simulated Y-site administration.
ASHP Midyear 2015

3931

Laboratoire

Trimébutine (Débridat®) - Résumé des caractéristiques du produit
Pfizer Laboratoire 2016

4055

Revue

Monogue M, Almarzoky Abuhussain S, Kuti J, Nicolau D.
Physical compatibility of fosfomycin for injection with select i.v. drugs during simulated Y-site administration.
Am J Health-Syst Pharm 2018, 75, 1:36-44

4145

Revue

Asempa T.E, Avery L.M, Kidd J.M, Kuti J.L, Nicolau D.P.
Physical compatibility of plazomicin with select i.v. drugs during simulated Y-site administration.
Am J Health-Syst Pharm 2018 ;75,14:1048-1056

4154

Laboratoire

Bleomycin sulfate- Summary of Product Characteristics
Accord Health Care 2018

4445

Revue

Reed M.D, Perry E.B, Fennell S.J, Brissie E.O, Ball W.D.
Antibiotic compatibility and stability in a parenteral nutrition solution.
Chemotherapy 1979 ; 25: 336-345.

4801

Revue

Ruiz V, Yuwei Shen Y, Abouelhassan Y, Fouad A, Nicolau D, Kuti J.

Physical compatibility of sulbactam/durlobactam with select intravenous drugs during simulated Y-site
administration.

Am J Health-Syst Pharm 2024 ;51,1:

5046

Laboratoire

Metaraminol 10 mg/ml Solution for Injection or Infusion - Package leaflet: Information for the user.
Global Harvest Pharmaceuticals 2020

5054

Laboratoire

POLTEOFILIN 400 MG/500 ML INJECTABLE SOLUTION FOR 1.V. INFUSION - Summary of Product
Characteristics.
POLIFARMA ILAC SAN. VE TIC. A.S. 2018

5085

Laboratoire

Pfizerpen - Prescribing information
Pfizer 2024

www.stabilis.org - 18/12/2025 09:30 - Page 6




% Dictionnaire

Antibiotique

injectable

Noms commerciaux

Stabilité des solutions

o'

Contenant

&=

Molécule

[]

Concentration

|
=D
+

Température

o
~-

\

Perfusion intraveineuse

Sous cutanée

ot | Conservation 2 |Durée de stabilité

Y | Biosimilaire /\ |Données conflictuelles

F[E] | Bibliographie v/ Polyvinyl chlorure

. Eau pour préparation injectable " | Non précisée

O Jour A I’abri de la lumiere

A Chlorure de sodium 0,9% ’ Glucose 5%

Stabilité en mélange Y | Solvant

E Molécule []|Verre

& Aucun Compatibilités

\Z| Compatible % Nutrition parentérale (mélange binaire)

W*?G Instabilité chimique Incompatible

Incompatibilité non précisée Turbidité en 1 heure

RL | Ringer lactate Turbidité immédiate

Précipitation immédiate Voie d’administration
=

E

Bibliographie

Dictionnaire
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